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Li-ion Battery POWER PAK 5.0 X2

Sample name : 7.4V, 5000mAh, 37Wh

E £ B froc: PowerBox-Systems GmbH

Consignor : PowerBox-Systems GmbH
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TEST 455 No.: STR17039062S
I3 415571l POWER PAK 5.0 X 2
FE i & B Chinese 7.4V, 5000mAh, 37Wh
Sample name #3C | Li-ion Battery POWER PAK 5.0 X 2
English 7.4V, 5000mAh, 37Wh
¥ e
FE S 01-41
Sample No.
ZAGHRAL
. \ PowerBox-Systems GmbH
Consignor
A= LA
PR Dan Tech Energy Ltd
Manufacturer
AT Wi CRT a0 is i @ il SRIeAbR T
" u‘ o ST/SG/AC.10/11/Rev.6, 38.3
FIH € b ifE

Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FEm AN MM I, RF 156.1%43.1*25.8mm
Appearance Black prismatic battery, size 156.1*43.1*25.8mm
R H MRSz H 1
R e 2017-05-12 Wstieiz F 2017-05-12 ~ 2017-05-26
Accepted date Test date

R ISR RSN e, AMEEERE. EWeRd. RIS, SREIECE

MHATTH . . . Lo -
Test item Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact,
st items
Overcharge, Forced discharge.
ZNAK, ZAEMAFEREE COCT ER T is i m @ S A bR AE 0D
ST/SG/AC.10/11/Rev.6, 38.3 truEER .

The sample has passed the test items of UNITED NATIONS "Recommendations
oA on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
MRS ST/SG/AC.10/11/Rev.6, 38.3

Conclusion
%% H#(Issue date):  2017-05-27
H/iE /
Comments
ol __;E. @ B Ty - ke -/—FZ(D—:
Compiler: Checker: _’FI‘/ Appr.over
RIS R A MR R A 7 2T, L12 W

Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 4m'5 No.: STR17039062S
R | WRIE 25 b tE BR A A% KIS &iE
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
BeAE T Ak Ryisimm @i s seig
1 T PR FRUEFTY UN Manual of Tests and Criteria | WLH#% 1 B /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 X% T.1 Test | See Appendix 1 Passed
T.1
A B T ak s g s seie A
5 RS FrETFMY UN Manual of Tests and Criteria | W% 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 % T.2 Test | See Appendix 2 Passed
T.2
BeAE T Ak s @i s seig
PR3N FRETMY UN Manual of Tests and Criteria | W% 3 otk
3 /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 ik3: T.3 Test | See Appendix 3 Passed
T.3
BAE Tl RyEimm @i semw
4 ik FRAEFMEY UN Manual of Tests and Criteria | W.I4% 4 - /
Shock ST/SG/AC.10/11/Rev.6, 38.3 i3 T.4 Test | See Appendix 4 Passed
T.4
S BAE TR REimm i seigm
5 Ex?er:al FR#ETHY UN Manual of Tests and Criteria | W.H% 5 L /
short-circuit ?‘IgSG/AC.lO/ll/Rev.G, 38.3 {4 T.5 Test | See Appendix 5 Passed
BeAE TR REimm i seig
6 EYpph FRAETM) UN Manual of Tests and Criteria | WK% 6 iy /
Impact ST/SG/AC.10/11/Rev.6, 38.3 X% T.6 Test | See Appendix 6 Passed
T.6
BAE CETalRyEimm @i seiwm
7 T FRAEFMEY UN Manual of Tests and Criteria | W.H% 7 HH% /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 % T.7 Test | See Appendix 7 Passed
T.7
BAE TR REimm i seig
8 558 i) B H FRAETM) UN Manual of Tests and Criteria | Wi 8 L /
Forced discharge ST/SG/AC.10/11/Rev.6, 38.3 X% T.8 Test | See Appendix 8 Passed
T.8
AR 2% A

Test environment

BRI
Ambient temperature:

20°C - 25°C; IREEiE:
20°C - 25°C, Ambient humidity: 45% - 75%

45% - 75%

condition
AT H /
Test items
M1 P
o EIRNEOL o Igig %
Subcontracted ) N / ost ,
test condition SRS Name cod
Subcontracte e
d Laboratory HuhE ‘
Addres / LT )
S Tel

TR A 5 A IR IR 7]
Shenzhen SEM.Test Technology Co., Ltd.

3T, 12T
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TEST %5 No.: STR17039062S
o® 1
Appendix 1
F5 1 TR H 4475 i EEAR AL
No. Name of Test Items | Altitude simulation
R AT R o i
T - i AT Before M5 After BEbk | MR E MR 2k
Sample No. | Sample status LY VAR Y LY VAR Y Mas; loss ReS|dL;/aI ocv R
my (9) Vi(V) m, (g) Va (V) (%) (%) Test result
01 | HFEERN | 232568 | 8.300 | 232565 | 8.295 0.001 99.94 0
o2 | HUCLERM | 232612 | 8.297 | 232.608 | 8.294 0.002 99.96 0
03 |, HUEERN | 234505 | 8.305 | 234501 | 8.296 0.002 99.89 0
o4 | FUCLERM | 232128 | 8.298 | 232124 | 8.293 0.002 99.94 0
05 | S0JUEtRm | 232711 | 8307 | 232705 | 8.292 0.003 99.82 0
06 | SOUCLERM | 232047 | 8306 | 232.946 | 8.302 0.000 99.95 0
50 IREA TR
07 | OUEERE | 232853 | 8311 | 232.850 | 8.303 0.001 99.90 o
0g | Soduuiri | 533375 | 8300 | 233.371 | 8.296 0.002 99.95 o

50 CYC Fully Charged

RS

T L, V-G DA, R-BEER;  F-EEk; O-itda. JoHF=. oMk, R, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TR A 5 A IR IR 7] Hav, 120
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %5 No.: STR17039062S
o® 2
Appendix 2
K5 , | BRSH A R
No. Name of Test ltems | Thermal test
R AT R o i
T - i AT Before M5 After BEbk | MR E MR 2k
Sample No. | Sample status LY VAR Y LY VAR Y Mas; loss ReS|dL;/aI ocv R
my (9) Vi(V) m, (g) Va (V) (%) (%) Test result
01 | HFEERN | 232565 | 8.295 | 232510 | 8.131 0.024 98.02 0
o2 | HUCLERM | 232608 | 8.294 | 232539 | 8.156 0.030 98.34 0
03 |, HUEERN | 234501 | 8.296 | 234.428 | 8.088 0.031 97.49 0
04 | HUCLERE | 232124 | 8203 | 232095 | 8.112 0.012 97.82 0
05 | S0JuEl | 232705 | 8.292 | 232614 | 8.133 0.039 98.08 0
06 | OUCLERW | 232046 | 8302 | 232.882 | 8.093 0.027 97.48 o)
50 R
07 | OUEETE | 232850 | 8303 | 232.806 | 8.127 0.019 97.88 o
0g | SoUuuiii | 533371 | 82096 | 233.321 | 8.129 0.021 97.99 o

50 CYC Fully Charged

RS

T L, V-G DA, R-BEER;  F-EEk; O-itda. JoHF=. oMk, R, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TR A 5 A IR IR 7] Ho5, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %i'5 No.: STR17039062S
% 3
Appendix 3
K5 s | MR 2 13
No. Name of Test Items | Vibration
R AT R o i
T - i AT Before M5 After BEbk | MR E MR 2k
Sample No. | Sample status LY VAR Y LY VAR Y Mas; loss ReS|dL;/aI ocv R
m; (g) \A (V) m, (g) V, (V) ( 0) ( 0) Test result
01 | HFEERN | 232510 | 8131 | 232510 | 8.131 0.000 | 100.00 0
o2 | HUCLERM | 232539 | 8156 | 232.538 | 8.155 0.000 99.99 0
03 |, SUERN | 234428 | 8088 | 234.425 | 8.088 0.001 | 100.00 o
04 | HUCLERM | 232005 | 8112 | 232095 | 8.112 0.000 | 100.00 0
05 | S0JUEtrm | 232614 | 8133 | 232614 | 8.132 0.000 99.99 0
06 | OUCLERW | 232882 | 8.093 | 232.882 | 8.093 0.000 | 100.00 o)
50 IREA TR
07 | OUEETE | 232806 | 8127 | 232.806 | 8.127 0.000 | 100.00 0
08 SOUCLERN | 233321 | 8129 | 233321 | 8.129 0.000 | 100.00 0

50 CYC Fully Charged

RS

T L, V-G DA, R-BEER;  F-EEk; O-itda. JoHF=. oMk, R, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TR A 5 A IR IR 7] Fe, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %i'5 No.: STR17039062S
&£ 4
Appendix 4
K5 o | PR S b
No. Name of Test ltems | Shock
R AT R o i
T - i AT Before M5 After BEbk | MR E MR 2k
Sample No. | Sample status LY VAR Y LY VAR Y Mas; loss ReS|dL;/aI ocv R
my (9) Vi(V) m, (g) Va (V) (%) (%) Test result
01 | HFEERN | 232510 | 8131 | 232510 | 8.131 0.000 | 100.00 0
o2 | HUCLERM | 232538 | 8155 | 232538 | 8.155 0.000 | 100.00 0
03 |, HUEERN | 234425 | 8088 | 234.425 | 8.088 0.000 | 100.00 o
04 | HUCLERM | 232005 | 8112 | 232095 | 8.112 0.000 | 100.00 0
05 | S0JUEErM | 232614 | 8132 | 232614 | 8.132 0.000 | 100.00 0
06 | OUCLERM | 232882 | 8.093 | 232.882 | 8.091 0.000 99.98 o)
50 IREA TR
07 | OUEETE | 232806 | 8127 | 232.804 | 8.127 0.001 | 100.00 0
08 SOUCLERN | 233321 | 8129 | 233321 | 8.127 0.000 99.98 0

50 CYC Fully Charged

RS

T L, V-G DA, R-BEER;  F-EEk; O-itda. JoHF=. oMk, R, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TR A 5 A IR IR 7] BT, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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e %5 No.: STR17039062S
i E£ 5
Appendix 5
75 . A H 455 St e
No. Name of Test Items External short circuit
: £ IR P Tk R T i P s .
RS PR Max. Eiternalﬂfe,;‘pﬁaiijre RS BVE
Sample No. Sample status (C) Test result Remark
HIRGEAETHL
01 1 CYé\IZTLJ':;Iy Charged 584 (@) /
EN S S LN
02 1CYC Fjuclly Charged 57.9 O /
HIRGEAE T
03 1 CYé\IZTLJ':;Iy Charged 58.5 (@) /
EN S SN
04 1CYC Fjuclly Charged 58.9 O /
50 KSEAFH
05 50 CYé\;Lily Charged 59.2 O /
50 IRFEAEFEHL
06 50 CYC Fjl[jlly Charged 58.5 O /
50 KSEAFH
07 50 CYé\;Lily Charged 584 (@) /
50 IRFEAFEHL
08 50 CYC Fjl[jlly Charged 58.7 O /
NS

o DR R-BER;  FLEAK Ok, R, oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

DRI TS 45 A A3 A R 2 7] B8, 127
Shenzhen SEM.Test Technology Co., Ltd. Page of
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e %5 No.: STR17039062S
M & 6
Appendix 6
75 5 MR H 4 F5 i
No. Name of Test Items Impact
‘ " B T RS o .
RS PR Max. Eiternalﬂfe,;‘pﬁaiijre RS BVE
Sample No. Sample status (C) Test result Remark
K 50%%
09 1 CY(}Z\SO% gapjty 25.3 o) /
X 50%A H
10 1. CYC 50% gapaﬁy 25.0 o) /
K 50%%
11 1 CYé\SO% gapjty 26.3 o) /
X 50%A H
12 1.CYC 50% gapaﬁy 24.6 o) /
K 50%%
13 1 CYé\SO% gapjty 24.6 o) /
LT H

vE: D-fiftfh; F-#8k; O-Tofik. Tk K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

DRI TS 45 A A3 A R 2 7] BT, 127
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 455 No.: STR17039062S
M *x 7
Appendix 7
e . WA H 4 75 R
No. Name of Test Items Overcharge
FEf g~ FEIRES ML /i
Sample No. Sample status Test result Remark
HIGEAETIH
14 1 CYé\IZTLJ':;Iy Charged O /
HIRFEATH
15 1CYC Fjuclly Charged O /
HUsEAT
16 1 CYé\IZTLJ':;Iy Charged O /
HIRFEATH
17 1CYC Fjuclly Charged O /
50 R4 A
18 50 CYé\;Lily Charged O /
50 KEAARH
19 50 CYC Fjlily Charged O /
50 R4 T
20 50 CYé\;Lily Charged O /
50 KFEAARH
21 50 CYC Fjlily Charged O /
LR H

vE: D-fiftfh; F-#8k; O-Tofik. Tk K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

DRI TS 45 A A3 A R 2 7] #1070, 12 7T
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %' No.: STR17039062S

M £ 8

Appendix 8

g g | WRTIH %F L

No. Name of Test Items Forced discharge
P = PR A 4G i
Sample No. Sample status Test result Remark

22 L Che oy it o /
23 L e o /
24 L Che oy it o /
25 L e o /
26 L Che oy it o /
27 L ot oy B o /
28 L Ch oy it o /
29 L ot oy B o /
30 L Che oy it o /
31 L ot oy B o /
32 s0 Ry it o /
33 so ey B o /
34 s0 Ry it o /
35 B o /
36 s0 Ry it o /
37 B o /
38 s0 Ry it o /
39 B o /
40 s0 Ry it o /
4 B o /

vE: D-fiftfh; F-#8k; O-Tofik. Tk K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

DRI TS 45 A A3 A R 2 7] 3117,
Shenzhen SEM.Test Technology Co., Ltd. Page
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TEST %5 No.: STR17039062S

BFom B R
Sample photo

Li-ion

7.4 Vot
370 Why

5000 mAh
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